v.»‘found on the side of the ¢ Always m ton this |
“model number when comr unicating: thh us !'eg‘urdmg | R
' ] parts. : e

; It will - assure your bemg o.ble to ‘
vice.. We suggest you keep it mth | R

SOURCE FORM 30819







ASE' HAS BEEN
FILLED WITH OIL.
T o protect the .close

'»'iffxttmg- parts in the
; ,_drivihg mechanism, this

'f.'Jllg saw 1ncorporates
1an 011 bath Before

_ ‘v'b'Operatxon the crank-
: ";,case should be ﬁlled to

“THE FOLLOWING ‘PARTS ARE STANDARD AND -
MAY BE PURCHASED LOCALLY PR

Set Screw: 5/16—24 x. % Sq Hd Cup Pomt. oae

_Set Screw 571618 % 14 Slotted Hd. Cup Point . 10
. 8ét Screw . 5/16—18 x 3% Sq. Hd. Round Point .. .10
‘Cap Screw }4{—20 x /2 HexHd. .............. 10
“Hex Nut Y28 ... ... 10
THex Nut #1032 ... .10
Hex Nut #6—32 ... .. ccoemun.- i .10
Mach. Screw #10—24 x 38 Rd Hd., ... ......... .10
Mach. Screw #8=32x M RAd. Hd. ............. 10
Mach. Screw #10—32 x 3§ Flat Hd ........... .10
Mach. Serew #6—32x Y Rd. Hd. .......... L0
.50 ‘Lock Washer 13/641.D.. ... ... e - .10
.65 X- 609 Plain Washer 13/64 1.D.. ... ... ..., . £
.15 - X-1003 Carriage Bolt 14—20 x 3 e .10
15 X-1126 Jig Saw Blade 57, pin type, purchase from nearest -
.20 Sears retail or roail order store. . -
.80 'X2203ThumbScrew/—20x§/.4,.....-.»....A...»..... 15

R his lhu! lﬂ intended for instruction and repair parts list only and is not a packing slip. “The paxts shown and listed may include
not n ily part of this tocl. All purts are shipped prepaid. All prices are subject to chanqﬂ without notice.

3




:: fmatenal by tmg thm matenal for 1f t. _e tooth‘- Spaic 3
I . | er than the thxckness of the: w0rk the

»ade.wxll catch and tear the work ra h er. tha

produce a clean cut

Although the ng saw 1s mtended for the:

egular ﬁgures, 1t is. advxsable to Gl




